Instruction (\
y 4

GRACO

Hose or Cord and
Light Reel Enclosure SA2828E

EN

For installing a reel enclosure on a Graco Hose or Cord and Light Reel. For professional
use only.

Important Safety Instructions
Read all warnings and instructions in this
manual and in the SD™ and XD™ Series
Hose Reel Instruction manual or the SD
Series Cord and Light Reel Instruction
manual before using the equipment.
Save all instructions.

1i32048a

PROVEN QUALITY. LEADING TECHNOLOGY.



Contents

RelatedManuals............................
HoseReelModels ..............ccoviivnnnnnn.
HP Models: Enclosed Mounting Channel Kits. . .
HS Models: Enclosed Mounting Channel Kits. . .
HP Models: Side Panel Kits. . ...............
HS Models: Side Panel Kits. . ...............
HP Models: End Panel Kits . ................
HS Models: End Panel Kits .. ...............
Cord and Light Reel Kits .. .................
Size 5/ Size 10 End Panel Kits .. ............
Warnings . ... i

Related Manuals

Manual in Description
English P
3A2592 SD Series™ Cord and Light Reel

Installation. . ............ ... 8
Grounding. . .. ..t 8
Required Components. . ................... 8
Pressure Relief Procedure .. ................ 9
Flush the Equipment . ..................... 9
Hose Reel Enclosure Installation . ........... 10
Cord and Light Reel Enclosure Installation . . .. 11
Enclosure Assembly. . ......... ... ... ... 14
ReelEnclosure . . ... ... 16

Recyclingand Disposal ..................... 17
End of Product Life. .. .................... 17

DImensions .......covviiiirrninnnnnnnnnnnns 18
Mounting Channel Dimensions ............. 18
Side Dimension (All Models). .. ............. 24

California Proposition65 .................... 24
Graco Standard Warranty. . ................ 26

3A2828E



Hose Reel Models

Hose Reel Models

® For each reel bank: order one (1) End Panel kit and one (1) Mounting Panel kit for each reel.

e Before installing the Hose Reel Enclosure, install the hose on the reel and adjust the spring tension accordingly.
See the Hose Reel Installation manual.

HP Models: Enclosed Mounting Channel Kits

203521 203522 203523 203524 203525 203526
FN Description 1 Reel 2 Reels 3 Reels 4 Reels 5 Reels 6 Reels
102 |SCREW, 3/8in.-16 x 5/8 in. 4 8 12 16 20 24
103 |WASHER, lock, 3/8 in. 4 8 12 16 20 24
105 |CHANNEL, mounting 1 1 1 1 1 1

HS Models: Enclosed Mounting Channel Kits

24N323 24N324 24N325 24N326 24N327 24N328
FN Description 1 Reel 2 Reels 3 Reels 4 Reels 5 Reels 6 Reels
102 [SCREW, 3/8in. - 16 x 5/8 in. 4 8 12 16 20 24
103 |WASHER, lock, 3/8 in. 4 8 12 16 20 24
105 |CHANNEL, mounting 1 1 1 1 1 1

HP Models: Side Panel Kits

Part Number - Reel Size - Color

203521 | 203522 | 203523 | 203524 | 203525 | 203526
FN Description 1 Reel | 2Reels | 3 Reels | 4 Reels | 5 Reels | 6 Reels

301 | SCREW, M6 x 1.0 x 20 4 4 4 4 4 4
302 | BASE, reel, enclosed, black

303 | PLATE, hold down

304 | SCREW, 3/8in. -16 x 5/8 in.

305 | WASHER, lock, 3/8 in.

306 | SCREW, thumb, 3/8in.-16 x 1/2 in.
307 | PANEL, side

308 | PANEL, side

309 | SCREW, #10 - 24 x 5/8 in.

310 | NUT, spring

312* | SCREW, M6 x 1.0 x 2.0

ENYIN CY B O[S (G [ NG [V Y Y N
FYIN O] [ (Y [RFSPY QY 7 N UG (Y pY
ENYINCY [ (O [RFSPY QY N UG (Y Y
EYIN O] [ (Y [RFSPY QY 7 N QUG (VY Y
ENYINCY [ (Y [RFSFY QY 7 N UG (Y Y
F Y CY I O (G (G [ NG (Y QY Y N

*Provided in kit but not for use with reel. Use FN 301.

3A2828E 3



Hose Reel Models

HS Models: Side Panel Kits

Part Number - Reel Size - Color
203521 | 203522 | 203523 | 203524 | 203525 | 203526
FN Description 1 Reel | 2Reels | 3Reels | 4 Reels | 5 Reels | 6 Reels
301 | SCREW, M6 x 1.0 x 20 4 4 4 4 4 4
302 | BASE, reel, enclosed, black 1 1 1 1 1 1
303 | PLATE, hold down 1 1 1 1 1 1
304 | SCREW, 3/8in. -16 x 5/8 in. 1 1 1 1 1 1
305 | WASHER, lock, 3/8 in. 1 1 1 1 1 1
306 | SCREW, thumb, 3/8in.-16 x 1/2 in. 4 4 4 4 4 4
307 | PANEL, side 1 1 1 1 1 1
308 | PANEL, side 1 1 1 1 1 1
309 | SCREW, #10 - 24 x 5/8 in. 2 2 2 2 2 2
310 | NUT, spring 2 2 2 2 2 2
312* | SCREW, M6 x 1.0 x 2.0 4 4 4 4 4 4
*Provided in kit but not for use with reel. Use FN 301.
HP Models: End Panel Kits
24A950-10
FN |Description 24A951 - 20
401 | NUT, spring 12
402 |SCREW, 10 - 24 x 5/8 in. 12
403 |PANEL, end 2
404 |LABEL, Graco logo 2
HS Models: End Panel Kits
24A950-10
FN |[Description 24A951 - 20
401 | NUT, spring 12
402 |SCREW, 10 -24 x 5/8 in. 12
403 |PANEL, end 2
404 |LABEL, Graco logo 2

3A2828E




Cord and Light Reel Kits

Enclosed Channel Mounting kits are available from Graco and installation instructions are included with the Kkit.

Contact Graco Customer Service for additional information on ordering the kits.

e For each reel bank order:

one (1) End Panel kit;
one (1) Mounting Panel; and
one (1) Side Panel kit per reel.

Hose

Reel Models

e Before installing the Hose Reel Enclosure, adjust the spring tension accordingly. See the Hose Reel Installation
manual.

e Size 5 kits include a mounting bracket (311) that allows the reel to be installed in an enclosure.

e Kit 24P164 is required when using an existing SD enclosure with a Size 5 reel.

e Kit 24P880 is required when using an existing SD Series 20 enclosure with a Size 5 reel.

e Kit 24P881 is required when using an existing SD Series 20 enclosure with a Size 10 reel.

Size 5/Size 10 Enclosed Mounting Channel Kits

24N323 24N324 24N325 24N326 24N327 24N328
FN Description 1 Reel 2 Reels 3 Reels 4 Reels 5 Reels 6 Reels
101 [SCREW, 3/8in. - 16 x 5/8 in. 4 8 12 16 20 24
102 |WASHER, lock, 3/8 in. 4 8 12 16 20 24
103 |CHANNEL, mounting 1 1 1 1 1 1
Size 5/ Size 10 Side Panel Kits
Size | Size | Size | Size | Size | Size | Size | Size | Size | Size | Size | Size
5 10 5 10 5 10 | 5 10 | 5 10 | 5 10
§ ¢ 8 3 § 8 38 -3 g
Y a | q | N a | N qa| N N (3
Metallic
FN Description Blue Red Black Yellow White | Dark Blue
301 | SCREW, M6 x 1.0 x 20 - 4 - 4 - 4 - 4 - 4 4
302 | BASE, reel, enclosed, black 1 1 1 1 1 1 1 1 1 1 1 1
303 | PLATE, hold down 1 1 1 1 1 1 1 1 1 1 1 1
304 | SCREW, 3/8in. -16 x 5/8 in. 5 1 5 1 5 1 5 1 5 1 5 1
305 | WASHER, lock, 3/8 in. 5 1 5 1 5 1 5 1 5 1 5 1
306 | SCREW, thumb, 3/8in.-16x1/2in.| 4 4 4 4 4 4 4 4 4 4 4 4
307 | PANEL, side 1 1 1 1 1 1 1 1 1 1 1 1
308 | PANEL, side 1 1 1 1 1 1 1 1 1 1 1 1
309 | SCREW, #10 - 24 x 5/8 in. 2 2 2 2 2 2 2 2 2 2 2 2
310 | NUT, spring 2 2 2 2 2 2 2 2 2 2 2 2
312*| SCREW, M6 x 1.0 x 2.0 1 - 1 - 1 - 1 - 1 - 1 -

*Provided in kit but not for use with reel. Use FN 301.

3A2828E




Hose Reel Models

Size 5/ Size 10 End Panel Kits

24A950-10
FN |[Description 24A951 - 20
401 | NUT, spring 12
402 |SCREW, 10 -24 x 5/8 in. 12
403 |PANEL, end 2
404 |LABEL, Graco logo 2

3A2828E



Warnings

Warnings

The following warnings are for the setup, use, grounding, maintenance, and repair of this equipment. The
exclamation point symbol alerts you to a general warning and the hazard symbols refer to procedure-specific risks.
When these symbols appear in the body of this manual or on warning labels, refer back to these Warnings.
Product-specific hazard symbols and warnings not covered in this section may appear throughout the body of this
manual where applicable.

AWARNING

SKIN INJECTION HAZARD

High-pressure fluid from dispensing device, hose leaks, or ruptured components will pierce skin. This
may look like just a cut, but it is a serious injury that can result in amputation. Get immediate surgical
treatment.

£\
&)
A\
<)

Do not point dispensing device at anyone or at any part of the body.

Do not put your hand over the fluid outlet.

Do not stop or deflect leaks with your hand, body, glove, or rag.

Follow the Pressure Relief Procedure when you stop dispensing and before cleaning, checking, or
servicing equipment.

Tighten all fluid connections before operating the equipment.

Check hoses and couplings daily. Replace worn or damaged parts immediately.

FIRE AND EXPLOSION HAZARD

When flammable fluids are present in the work area, such as gasoline and windshield wiper fluid, be
aware that flammable fumes can ignite or explode. To help prevent fire and explosion:

Use equipment only in well-ventilated area.

Eliminate all ignition sources, such as cigarettes and portable electric lamps.

Ground all equipment in the work area.

Keep work area free of debiris, including rags and spilled or open containers of solvent and gasoline.
Do not plug or unplug power cords or turn lights on or off when flammable fumes are present.
Use only conductive hoses.

Stop operation immediately if static sparking occurs or you feel a shock. Do not use equipment
until you identify and correct the problem.

¢ Keep a working fire extinguisher in the work area.

i

3A2828E 7




Installation

Installation

NA A C

This equipment stays pressurized until pressure is
manually relieved. To help prevent serious injury from
pressurized fluid, such as skin injection, splashing
fluid and moving parts, follow the Pressure Relief
Procedure when you stop dispensing and before
cleaning, checking, or servicing the equipment.

Reels are heavy and may be difficult to mount with-
out assistance. (See Technical Data in all reel instal-
lation manuals for the weights of reels and
accessories.)

To reduce the risk for injury:

¢ Be sure the mounting surface and bolts are
strong enough to support the reel’s weight and
stress caused by hard pulls on the accessory.

¢ When you are mounting a reel overhead, always
use a lift truck and be sure it is secure before
lowering the lift truck.

NOTE: The air and fluid accessories required for your
pump must be properly sized to the pump. Refer to
your pump manual for selecting pump accessories.

Grounding

/N A\ ©

The equipment must be grounded to reduce the risk
of static sparking. Static sparking can cause fumes
to ignite or explode. Grounding provides an escape
wire for the electric current.

Pump: follow manufacturer’s recommendations.

Hose reels: connect to a true earth ground when
dispensing petroleum products. This can be done by
bolting the reel to a grounded structure, or by using a
conductive inlet hose to connect to a grounded piping
system.

Fluid hoses: use only conductive hoses when
dispensing petroleum products.

Dispense valves: use thread sealant when connecting
the meter to the hose. Do not use PTFE tape on the
pipe joints, as it may cause loss of ground across the
pipe joint.

Waste container while flushing: use a grounded metal
container. Hold the hose coupling or metal part of the

meter firmly to the side of the waste container while
flushing.Fluid Line

Required Components

Be sure to have the following components before
beginning installation.

e Hose Inlet kits (L)

¢ Reel mounting bases, mounting brackets, and
mounting channels (P)

¢ Dispense valves (N)

3A2828E



Pressure Relief Procedure

Follow the Pressure Relief Procedure whenever

Y you see this symbol.
/ﬁ\ Vi

o)

@

N,{

This equipment stays pressurized until pressure is
manually relieved. To help prevent serious injury from
pressurized fluid, such as skin injection, splashing
fluid and moving parts, follow the Pressure Relief
Procedure when you stop dispensing and before
cleaning, checking, or servicing the equipment.

1. Turn off the power supply to the pump or close the
upstream ball valve.

2. Trigger the dispense valve into a waste container to
relieve pressure.

3. Open any bleed-type master air valves and fluid
drain valves in the system.

4. Leave the drain valve open until ready to pressurize
the system.

NOTE: If you suspect that the dispense valve or
extension is clogged, or that the pressure has not been
fully relieved after following the above steps, very
slowly loosen the coupler or hose end coupling to
relieve the pressure gradually, then loosen completely.
After doing this, the obstruction can be cleared.

3A2828E

Installation

Flush the Equipment

2

Q)

ANV

To avoid fire and explosion, always ground
equipment and waste container. To avoid static
sparking and injury from splashing, always flush at

the lowest possible pressure.

Before installation of the dispense valve to the end of
the hose, flush the line with the fluid being dispensed.

1. Place the end of the hose into a grounded metal
waste container. Hold the hose firmly against the
waste container throughout the flushing process
(F1G. 1).

1i14423a

Fic. 1

2. Blow out the entire lubricant supply line with air
(F1G. 2).

1i38695a

Fic. 2




Installation

3. Flush the fluid being dispensed through the 3. Position the hose reel on the base (302), making
equipment until the fluid runs clear (FIG. 3). sure that the reel is correctly centered on the base
(FIG. 4).

1i38696a

FlG. 3 1i13393b
Correct

'y | Q%

Hose Reel Enclosure Installation

The reference letters and numbers used in the following
instructions, unless otherwise noted, refer to FIG. 19.

/!\\*EA‘\

1. Use the mounting channel (103) to lay out the
position of the mounting holes.

2. Dirill the mounting holes. & ®

NOTE: SD Reels Only - although the hose reel can be 133920
installed on the reel base (302), with the guide arm Incorrect

positioned on the left or the right side, there is only one

correct installation position. When the hose reel is FIG. 4: SD Reels Only

correctly installed in the reel base, the reel will be
centered over the reel base (FIG. 4).

10 3A2828E



4. Install the hold down plate (303) using screw (304)
and washer (305) (FIG. 5).

/ ’/" @

)

1i32063a

Fic. 5

5. Remove the hose stop from the hose end and save
the parts to reinstall onto the hose later.

3A2828E

Installation

Cord and Light Reel Enclosure
Installation

The reference letters and numbers used in the following
instructions, unless otherwise noted.

Vi A’\A

NOTE: Additional installation information for models
with light accessories and GFCI models are included in
your reel instruction manual.

1. Use the mounting channel (103) to lay out the
position of the mounting holes.

2. Drill the mounting holes.

3. Secure the mounting channel (103) to the mounting
surface (FIG. 6).

NOTE: The user must provide four (4) bolts and four (4)
washers (A) that are strong enough to support the
weight of the reel, cord, and accessories, See Technical
Specifications in the SD Series Cord and Light Reel
instruction manual for the reel’s weight without
accessories.

ti03676a

FiG. 6

Size 10 Installation

If installing Size 5 cord, reference page 13.

11



Installation

4. Bolt the base (302) to the mounting channel (103)
(FIG. 7).

Fic. 7

1i13392b

5. Position the reel onto the base (302), making sure

that the reel is correctly centered on the base (FIG. Incorrect

9 and FIG. 9). Fic. 9
NOTE: Although the reel can be installed on the reel 6. Install the hold down plate (303) using screw (304)
base (302) with the guide arm positioned on the left or and washer (305) (FiG. 10).

the right side, there is only one correct installation
position. When the hose reel is correctly installed in the
reel base, the reel will be centered over the reel base
(FiIc. 9).

305—==

304—% ]

1i32063a

Fia. 10

13393b 7. Route the power cord through hole (B) in the base
plate (302) (FIG. 11).

Correct

FiG. 8

12 3A2828E



N ti19321a

Fic. 11
8. Lock the reel.

9. Remove the hose stop from the hose end and put
all of the parts in a secure place for re-installation
on the new hose (FIG. 12).

a. Loosen and remove screws and nuts (FIG. 12).

b. Separate the two hose stop components to
remove from the end of the hose (FIG. 12).

1i19813a

Fic. 12

Installation

ti19441a

c. Loosen and remove the four screws (312)
holding the reel guide (d) to the reel guide arm
(c). Completely remove the reel guide and cord
stop (FIG. 13).

3A2828E

d. NOTE: Fig FIG. 14 shows the reel installed on
the ceiling bracket.

1i19322¢

Fic. 14

10. Continue installation with Enclosure Assembly,
page 14.

Size 5 Installation

Follow Steps 1 - 4 under Cord and Light Reel
Enclosure Installation, page 11.

13



Installation

4. Bolt the mounting bracket (311) to the base of the

reel with bolts (304) and washers (305) (FIG. 15).

Xy
v

1i19812a

Fic. 15

6. Install the hold down plate (303) using bolts (304)
and washers (305) (FIG. 17).

ti19811a

Fic. 17

5. Install the mounting bracket (311) into the slot of
the mounting base (302) (FIG. 16).

L\ @ 1—'//

/;:,, 1i19810a
FiG. 16

14

7. Continue installation using the Enclosure Assembly
instructions.

Enclosure Assembly

1. Slide one spring nut (310) over each position hole
(a) on the side panels (307 and 308). Refer to the
enlarged view shown in FiG. 19 for proper clip ori-
entation.

NOTE: If installing enclosures on a bank of reels where
the alignment is critical, proceed to steps 6 through 10.

2. Slide the two panel sections (307 and 308) together
to align clips (310)/holes (a) with mating holes (b) in
the panel section. Insert and tighten the screws
(309) to join the two side panels.

Enclosure Installation

3. Place enclosures over reel base (302).

4. Install four thumb screws (306), but do not tighten,
to join side panels to the reel base (302). Align
opening for roller guide (d) in panel (307) with end of
guide arm (c).

5. Reinstall roller guide (d) to arm through the opening
in panel (307). Install and tighten the 4 new screws
(301) that came with the kit. Tighten the four thumb
screws (306) until they are snug.

6. Install panels (308) with the hole for the roller guide
with thumb screws (306), but do not tighten, to all
reel bases (302) in the reel bank.

3A2828E



7. Align the opening for the roller guide in panel (308)
with the end of the guide arm (c) then reinstall the
roller guide (d) with the four new screws (301) that
came with the kit.

* Minor adjustments may be made to achieve proper
alignment while tightening the four screws (301) for
the roller guide. If more adjustment is needed, pro-
ceed to step 8. If alignment is correct, proceed to
step 10.

8. Start at one end of the reel bank, if the panel is not
aligned, loosen the four nuts (g) on the guide arm
(c), adjust the arm until the panel is aligned properly
with the panel on either side, then tighten the nuts.

9. Move to the next panel on the reel bank and repeat
adjustments until all of the installed panels are
properly aligned.

10. Install panel (307) by sliding together with installed
panel (308), align clops (310)/holes (a) with mating
holes (b) in the panel section, loosely insert the
thumb screws (306), then insert and tighten the
screws (309) to join the two side panels together.

11. Make any final minor adjustments while tightening
the thumb screws (306) until they are snug.

NOTE: If installing end panels, continue with steps
12-14. If not installing end panels, continue installation
with step 15.

NOTE: When installing side panels on a bank of reels (2
or more) one end panel is installed on each end of the
series of reels.

12. Slide one clip (401) over each hole (b) on both side
panels (307/308). Refer to the enlarged view shown
in FIG. 19 for side panels to proper clip alignment.

3A2828E

13.

14.

15.

16.

FiG.

Installation

Match holes (e) in end panel (403) to mating holes
(f) in a side panel. Install and tighten screws (402) to
join the end and side panels together.

Clean and dry off surface of each end panel. Attach
a Graco label (404) to the center of each end panel.

Position ball stop (cc) so hose extends far enough
for all operators to reach dispensing valve.

Insert screws (aa) through ball stop (cc) and hand
tighten nuts (bb) to hold cord stop in place. If hose
has a warning tag, hose stop should be installed on
the same end as the warning tag.

® ® 1i19813a

18

17.

Install accessory to end of cord. See SD Series
Cord and Light Reel instruction manual or the sepa-
rate accessory instruction manual for installation
instructions.

15



Installation

Reel Enclosure

403

404

310/401

1i32049a

FiG. 19

16 3A2828E



Recycling and Disposal

End of Product Life

At the end of the product’s useful life, dismantle and
recycle it in a responsible manner.

e Perform the Pressure Relief Procedure, page 9.

e Drain and dispose of fluids according to applicable
regulations. Refer to the material manufacturer’s
Safety Data Sheet.

¢ Deliver remaining product to a recycling facility.

3A2828E

Recycling and Disposal

17



Dimensions

Dimensions

Mounting Channel Dimensions
1 Reel Base - Included in Kits 24A934 / 203521

10.48 in.
(266.19 mm) 4x 3/8-16 UNC
0.75in. 8.96 in. /" Weld Nut
(19.05 mm) (227.58 mm)

OO
Qi

O O O
9in.
7.5in. (228.6 mm)
(190.5 mm)
O O O O
© @)
0.99 in.
(25.15mm)~ = 1i03696a
2 Reel Base - Included in Kits 24A935 / 203522
20.96 in.
1.52in. (532.38 mm)
0.75in. 8.96 in. (38.61 mm) 8.96 in.
(19.05mm)|  *——(277.58 mm) ! (227.58mm) |
O o O O | 200in.
(50.80 mm)
O O O O
7.75in
75in (196.80 mm)
(1%0.5mmy| 1
4.00in
(101.60 mm)
O O O o4
O Q © O
8x 39=16 UNC-2B
Weld Nut 1036972

18 3A2828E



Dimensions

4 Reel Base Weldment - Included in Kits
24A937, 203524

3 Reel Base Weldment - Included in Kits
24A936, 203523

0.75in.

7.75in. 0.751n. 7.75n.
(19.50 M) ~(196.80 mm) (19.50 mm)~— (196.80 mm) ]
— O[O @) @T —olo o ok
7.501n. .
7.50in.
¢} O |(190.50 mm) O O | {190.50 mm)
A J
1.50in. < 1500, 12 o
(38.10 mm)© @W (38.10 mm o o
7.50in. 7.50in.
) O (19050 mm) O O (190.50 mm)
27.00in.
(685.80 mm)
LS o 15000, [© G 36.001n.
1.50in. (38.10mm)) | © O _|(914.40 mm)
(38.10 mm) o © ch
o
12x 3/8-12 W
UNC-28 7.50in.
Weld Nut 7.50in.
(190,50 mm) O O 190.50 mm)
O O \
@ e} e) @rf 1.50 #@ o
: (38.10 mm)
— 6.75in. 40J50<in 6 3/& c=
171.40 mm . . X 3/8-
( )(12-70 MM) 150735 UNl%-ZB -/
Weld Nut 7.50 in.
190.50 mm)
O o)
o O |@H-
6.75in. — = 0.50in.
(171.40 mm) (12'7({-1[?0?:)
3A2828E 19



Dimensions

5 Reel Base We
24A938, 203525

Idment -

Included in Kits

( 7.75in. )
0.75in. , —(196.80 mm)—
(1950 mm)ﬁ@ 0 0 @,k,
7.50in.
© © (190.50 mm)
1.50 in."—© ot
(38.10 m%Q o
7.50in.
(190.50 mm)
1.50 in.'"—© ©r-145.00 in.
38.10 mm 1143 mm
( IL@ @T( )
7.50in.
O O ((190.50 mm)
1.50 in.'—© @J
38.10 mm
7.50in.
(190.50 mm)
3; .58 int—© @J
10 mm
a0 | X
20x 3/8-1?/ T
UNC-2B 7.50in.
Weld Nut (190.50 mm)
@) O J
@O O |
— 6.75in. —'~ 0.50in.
(171.40 mm)  (12.70 mm)

20

1i18075a

6 Reel Base We
24A939, 203526

Idment -

Included in Kits

_ 7.75in,
( 0.75in. )L (196.80 mm)™|
19.50 mm) e o 5 @j
o o 1970.5500in
1.50 in. (190.50 mm)
(38.10 mm) J
Y @ @
—© @j
7.50in
1.501in. (190.50 mm)
(38.10 mvm) _ @J -
- .00in
—O @ﬁ(1372 mm)
7.50in.
1.50 in. (190.50 mm)
(38.10 mm) J
Y @ @
T ¥ j
7.50in.
1.501in. (190.50 mm)
(38.10 mm) J
Y @ @
e Qj
7.50in
1.50in. (190.50 mm)
(38.10 mm) J
!_@ ol
1*? Qﬁ
24x 3/8-16 /, S0
Weld N (190.50 mm)
Weld Nut o o) l
Qo o
= 6.75in. =~0.50n.
(171.40 mm) (12.70 mm

1i18076a

3A2828E



1 Reel Base - Included in Kit 24N323

Dimensions

9.00 in.
(228.60 mm) 4x 3/8-16 UNC-2B
0.50 in. 7.50 in. /" Weld Nut
(12,70'mm (190.50 mm)
O O
7.75in.
6.75 in. (196.85 mm)
(171.45 mm
0.75i @ \
. n. \ .
N . 8x @ 0.56 in.
(19.05mm)] o eoin. . 400in. (14.27 mm)
(63.50 mm) (101.60 mm) 118070
2 Reel Base - Included in Kit 24N324
18.00 in.
1.50 in. (457.20 mm)
0.50in. 7.50 in. (38.10 mm) 7.50 in.
(1270mm) *—(190.50 mm) (190.50 mm)™ |
O O O @ | 200in.
(50.80 mm)
O O O G
7.75in
6.75in. (196.80 mm)
a74mm)| B
( 4.00 in. )
8x 39=16 UNC-2B 101.60 mm
O Q Weld Nut Q G ;
© O O ©
3.50 in. 10.00 in.
"~ (88.90 mm) (254.00 mm)

3A2828E

1i18072a

21



Dimensions

3 Reel Base Weldment - Included in Kit 4 Reel Base Weldment - Included in Kit
24N325 24N326
7.75in. _ 7.75in.
0.75in. , [*—(196.80 mm)—=| 0.75in. ,[7(196.80 mm)]
(19.50 mm) 5T o olo (19.50 mm)lg] o o @*T
5 o | 7500 o of | 7.500n
(190.50 mm) 1.50in. (190.50 mm)
(38.10 mm)
I o G
1.50 in."—© ot o o
(38.10mm) |, o ' T
7.50 in.
7.50in. 1.50 in. (190.50 mm)
(190.50 mm) (38.10 mm)
© © 54.00 in.
—lo ol (1372 mm)
1.50 in."—© G+ 45.00 in.
(38.10 mm) ol (1143 mm) 7.50in.
P . (190.50 mm)
1.50in.
7.50in. (38.10 mm)
o O| |(190.50 mm) 95 o <
J 1O @j
: 1.50 in.T@ € (1970.5500in. )
38.10 mm : .50 mm
1.50in.
L @LT (38.10 mm)
I o G
: 7.50in. ) o
190.50 mm —© *T
J 7.50 in.
(38.10 mm) (38.10 mm)
] G s e
s/ I B
- uin.
Weld Nut (190.50 mm) 24x 3/8-16 .
@ o ° 7.50 in
UNC-28 (190.50 mm),
Weld Nut O © Y
GO O @
— 6.75in. '~ 0.50in. plo o .
(171.40 mm)  (12.70 mm) 6.75in. = =0.50in
180754 (171.40 mm) (12.70 mm

1i18076a

22 3A2828E



Dimensions

5 Reel Base Weldment - Included in kit 6 Reel Base Weldment - Included in kit
24N327 24N328
9.0in. 9.0in.
(18'58 in. )be (228.6 mm) —| a 858 imn.m ),g(zzs.a mm)@
.oumm 0 O o . T©| O O AAAAAAT
—
Ws% in o o 8.96 in
201N, . 227.58
© O 227,58 mm) 1.50in. (227,58 mm)
J (38.10 mm)
I © o
1.50 in."—© € o ol
(38.10 m%Q @T e
.J01In
8.96 in. 150 in. (227,58 mm)
(227.58 mm) (38.10 m'm) R o 62,081
©) .00 IN.
N o (1597.15 mm)
Iy <
: 1.50 in.‘)—@ @( 52.4in. ) 856
38.10 mm 1330.96 mm .96 n.
T @ < . (227.58 mm)
1.50in.
8.96in. (38.10 mm) |
o O (227.58 mm) . ol
—© Qﬁ
1.50 in.'—© @J 2287.9568in
(38.10 mm) 5 o 150in. (227.58 mm)
= T (38.10 mm)
I © c
: 8.96in. ) _ a
227.58 mm T © j
J 8.96 in.
. 227.58
: 1.50in."—© o (3513'?8 in. ) ( mm)
38.10 mm .10 mm
6?1)((:343_1 Vi T 8.96i 7 Qj
- Join.
Weld Nut (227.58 mm) 24x3/8-16 /| ,
@) @) UNC-2B 8.96 in
Weld Nut e} 0 (22758 mm)
Gl o O L
— T i @l o °©
(1970'55'%) (18'32 mm) =75 ~075m.
’ " 103688 (190.50 mm) (19.05 mm

1i03689a

3A2828E 23



California Proposition 65

Side Dimension (All Models)

2.50 in.
= (63.50mm) — 7|

]

H ti18071a

California Proposition 65

CALIFORNIA RESIDENTS
/\ WARNING: Cancer and reproductive harm — www.P65warnings.ca.gov.

24 3A2828E



California Proposition 65

3A2828E 25



Graco Standard Warranty

Graco warrants all equipment referenced in this document which is manufactured by Graco and bearing its name to be free from defects in
material and workmanship on the date of sale to the original purchaser for use. With the exception of any special, extended, or limited warranty
published by Graco, Graco will, for a period of twelve months from the date of sale, repair or replace any part of the equipment determined by
Graco to be defective. This warranty applies only when the equipment is installed, operated and maintained in accordance with Graco’s written
recommendations.

This warranty does not cover, and Graco shall not be liable for general wear and tear, or any malfunction, damage or wear caused by faulty
installation, misapplication, abrasion, corrosion, inadequate or improper maintenance, negligence, accident, tampering, or substitution of
non-Graco component parts. Nor shall Graco be liable for malfunction, damage or wear caused by the incompatibility of Graco equipment with
structures, accessories, equipment or materials not supplied by Graco, or the improper design, manufacture, installation, operation or
maintenance of structures, accessories, equipment or materials not supplied by Graco.

This warranty is conditioned upon the prepaid return of the equipment claimed to be defective to an authorized Graco distributor for verification
of the claimed defect. If the claimed defect is verified, Graco will repair or replace free of charge any defective parts. The equipment will be
returned to the original purchaser transportation prepaid. If inspection of the equipment does not disclose any defect in material or
workmanship, repairs will be made at a reasonable charge, which charges may include the costs of parts, labor, and transportation.

THIS WARRANTY IS EXCLUSIVE, AND IS IN LIEU OF ANY OTHER WARRANTIES, EXPRESS OR IMPLIED, INCLUDING BUT NOT
LIMITED TO WARRANTY OF MERCHANTABILITY OR WARRANTY OF FITNESS FOR A PARTICULAR PURPOSE.

Graco’s sole obligation and buyer’s sole remedy for any breach of warranty shall be as set forth above. The buyer agrees that no other remedy
(including, but not limited to, incidental or consequential damages for lost profits, lost sales, injury to person or property, or any other incidental
or consequential loss) shall be available. Any action for breach of warranty must be brought within two (2) years of the date of sale.

GRACO MAKES NO WARRANTY, AND DISCLAIMS ALL IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A
PARTICULAR PURPOSE, IN CONNECTION WITH ACCESSORIES, EQUIPMENT, MATERIALS OR COMPONENTS SOLD BUT NOT
MANUFACTURED BY GRACO. These items sold, but not manufactured by Graco (such as electric motors, switches, hose, etc.), are subject to
the warranty, if any, of their manufacturer. Graco will provide purchaser with reasonable assistance in making any claim for breach of these
warranties.

In no event will Graco be liable for indirect, incidental, special or consequential damages resulting from Graco supplying equipment hereunder,
or the furnishing, performance, or use of any products or other goods sold hereto, whether due to a breach of contract, breach of warranty, the
negligence of Graco, or otherwise.

FOR GRACO CANADA CUSTOMERS

The Parties acknowledge that they have required that the present document, as well as all documents, notices and legal proceedings entered
into, given or instituted pursuant hereto or relating directly or indirectly hereto, be drawn up in English. Les parties reconnaissent avoir convenu
que la rédaction du présente document sera en Anglais, ainsi que tous documents, avis et procédures judiciaires exécutés, donnés ou intentés,
a la suite de ou en rapport, directement ou indirectement, avec les procédures concernées.

Graco Information

For the latest information about Graco products, visit www.graco.com.
For patent information, see www.graco.com/patents.

TO PLACE AN ORDER, contact your Graco distributor or call to identify the nearest distributor.
Phone: 612-623-6928 or Toll Free: 1-800-533-9655, Fax: 612-378-359

All written and visual data contained in this document reflects the latest product information available at the time of publication.
Graco reserves the right to make changes at any time without notice.

Original instructions. This manual contains English. MM 3A2828
Graco Headquarters: Minneapolis
International Offices: Belgium, China, Japan, Korea

GRACO INC. AND SUBSIDIARIES ¢ P.O. BOX 1441 « MINNEAPOLIS MN 55440-1441 « USA
Copyright 2012 Graco Inc. All Graco manufacturing locations are registered to ISO 9001.

WWWw.graco.com
Revision E, February 2025



	Related Manuals
	Hose Reel Models
	HP Models: Enclosed Mounting Channel Kits
	HS Models: Enclosed Mounting Channel Kits
	HP Models: Side Panel Kits
	HS Models: Side Panel Kits
	HP Models: End Panel Kits
	HS Models: End Panel Kits
	Cord and Light Reel Kits
	Size 5 / Size 10 End Panel Kits

	Warnings
	Installation
	Grounding
	Required Components
	Pressure Relief Procedure
	Flush the Equipment
	Hose Reel Enclosure Installation
	Cord and Light Reel Enclosure Installation
	Enclosure Assembly
	Reel Enclosure

	Recycling and Disposal
	End of Product Life

	Dimensions
	Mounting Channel Dimensions
	Side Dimension (All Models)

	California Proposition 65
	Graco Standard Warranty


